





| B

T FEH DAl AN

SEPTAGE
MANAGEMENT

A Practitioner’'s Guide

Urban India’s journey beyond ODF



Research director and coordinator: Suresh Kumar Rohilla

Writers: Bhitush Luthra, Amrita Bhatnagar, Mahreen Matto and Uday Bhonde
Editor: Arif Ayaz Parrey

Layout: Kirpal Singh

Design: Ajit Bajaj
Cover: Tarique Aziz

Production: Rakesh Shrivastava and Gundhar Das

Ministry of Urban Development
Government of India

We are grateful to the Ministry of Urban Development, Government of India for their support to CSE as a Centre of
Excellence for Sustainable Water Management

© 2017 Centre for Science and Environment

Material from this publication can be used, but with acknowledgement.

Citation: Suresh Kumar Rohilla, Bhitush Luthra, Amrita Bhatnagar, Mahreen Matto and Uday Bhonde 2017, Septage
[...]
Case study 13: Integrated septage treatment facility—Indonesia

Background

An integrated septage treatment facility has been constructed with the assistance of the Bremen Overseas Research and Development
Authority in Aceh, Indonesia. The treatment system became operational on 22 June 2006, and it treats up to 60 cum of septage sludge
every day and receives most of the waste from the cities of Banda Aceh and Aceh Besar with a total population of 250,000.

Septage management
This treatment facility combines and utilizes several technologies such as anaerobic digestion, biogas generation, sludge drying and
constructed wetlands for septage treatment and end use.

There are a series of steps followed to treat the septage sludge. The first step involves extraction of biogas from the waste. This gas is
utilized for cooking.

The second step involves the sludge passing through drying beds. A large amount of this sludge is converted into compost, which is sold

and used for farming. The remaining effluent is treated in a series of anaerobic reactors, through a gravel filter followed by a maturation
pond. The final effluent can be safely discharged into the sea.®*

66



I A PRACTITIONER'S GUIDE

Example 5

Question:

Assuming that the peak load of septage in City X any given day is less than 80 m?3. Calculate the number of treatment plants and
design one treatment plant with unplanted drying beds, providing the size and number of beds required, given that average total solids
content of septage is 20 g/l and maximum height of septage in one bed cannot exceed 30 cm.

Answer:
The number of treatment plants, their capacity and site location is a site-specific question. The treatment plants should be strategically
located so that the distance from the area with onsite sanitation dependence is minimized.

If we assume that onsite systems are prevalent all over the city, three treatment plants of 30 KLD each should be enough.

To design a plant based on unplanted drying bed, we should understand the sludge load and average total solids content of the
septage.
SL=TSxQxN
Where,
SL is sludge load (in kg TS/year)
TS is average total solids content (in kg/m?3)
Q is incoming septage per day (m?/day)
N is number of delivery days (days/year)
SL= 20 x 30 x 285
= 171,000 Kg TS/year

Sludge loading rate (SLR) of 200 kg/m?%/year is recommended
Hence total area required for drying bed would be:
Total bed area = SL/SLR = 171,000/200 = 855 m?

Volume of septage delivered is 30 m? and maximum depth allowed is 0.3 m.

Area of one bed assuming all the load for one day would be discharged in one bed only.
Area of 1 bed = 30/0.3 = 100 m?

Total no. of beds required = 855/100 = 8.55 or nine beds

If the septage is delivered five days a week and the time taken in dewatering is approximately two weeks, then it would be better to
have ten beds of 100 m? each with a working depth of 30 cm, so that 30 m? of septage can be discharged to one bed every day. The
dewatered sludge should be removed for further processing.

Both types of effluent need further treatment to meet the end use or discharge

standards. The former can be tackled in following three ways:

a) Discharged into a soakpit or soak-away: This option can only be used if
there is enough land available at the household level and the water table is
low (more than 10 m deep) throughout the year. Four or five septic tanks
can be connected to a common soak pit as well.

b) Conveyed to the nearest trunk sewer via small bore or solid free sewer:
Effluent from septic tanks of a community or society can be conveyed using
a small bore or solid free sewer to the nearest trunk sewer. This option can
only be used if there is an existing STP with spare capacity.

c¢) Conveyed to the DWWTs: Effluent from septic tanks of a community
or society can be conveyed using a small bore or solid-free sewer to a
decentralized wastewater treatment plant. The treated water can be end
used for horticulture, toilet flushing, car wash etc.

To decide on the type of effluent treatment to be undertaken, see Figure 31:
Flowchart to select suitable effluent disposal method.

67



I SEPTAGE MAN A G EM E N T —

68

Figure 31: Flowchart to select suitable effluent disposal method

Effluent from septic tanks

l

Source: Compiled by CSE, 2017

4.6.1 Soakpit or soak away

A soakpit, also known as soak
away or leach pit, is a covered,
porous-walled chamber that
allows water to slowly soak into
the ground (see Figure 32: Design
of a soakpit).%® Effluent from
septic tanks is discharged into an
underground chamber from where
it infiltrates into the surrounding
soil. These pits can be lined with
semi-permeable walls or can be
unlined and filled with rocks.

4.6.2 Small-bore sewer
A small-bore or solids-free sewer
is a network of small-diameter

Figure 32: Design of a soakpit

Inlet

Source: Compendium of sanitaiton systems and technology,
EAWAG, 2014



I A PRACTITIONER'S GUIDE

Example 6
Question: Designing a soakpit

Answer:

To calculate the area of the soakpit that does not include the base.
WA = DF/SIR

e.g. WA =540 L/ 50 /m?=10.8 m?

WA = Wall area

DF = Daily flow

SIR = Soil infiltration rate

To calculate pit dimensions below inlet pipe.
D=WA/zxPD
e9.D=108/3.14x1=34m

D = Depth in meters

PD = Pit diameter in meters.

n=3.14

Add depth of inlet pipe or 0.5m whichever is the highest.®®

pipes that conveys pre-treated and solids-free wastewater (such as septic tank
effluent) to a treatment facility for further treatment, or to a discharge point
(see Figure 33: Solids-free sewer or small-bore sewer). As solids are removed,
the diameter of the sewers can be much smaller than for conventional sewers,
the recommended pipe diameter is 75 to 100 mm. They can be installed at a
shallow depth, at least 300 mm, and do not require a minimum wastewater flow
or slope to function. Thus, construction costs are lowered. Solids-free sewers
can be built for new areas or where soil infiltration of septic tanks effluents
(e.g. via leach fields) is not appropriate anymore (i.e., densely populated areas
or clogging of sub-surface). Although solids-free sewers require a constant
supply of water, less water is needed compared to conventional sewers because
self-cleansing velocity is not required.®” The differences between small-bore
systems and large-bore systems have been enumerated in Appendix 7.

Figure 33: Solids-free sewer or small-bore sewer

Inspection chamber

Settling tank

Source: Compendium of sanitaiton systems and technology, EAWAG, 2014

69



B SEPTAGE MANAGEMENT

Figure 34: Decentralized wastewater treatment system

L

T

Planted filter Bed

Pond

Sett

Primary treatment

Secondary treatment

Tertiary treatment |

Source: Toolkit on Decentralized Wastewater Management, CSE, 2013

70

Septictanks have tobe emptied periodically so thatno solids enter the small-bore
sewer. The network should also be flushed once a year for smooth operation of
the sewers.

4.6.3 Decentralized wastewater management

Instead of having one big conventional STP in the outskirts of a city, many small
STPs can be developed within the city. Grey water can also be treated along
with the effluent from septic tanks. The main advantage of such an approach is
that sewage is not supposed to be conveyed or pumped to long distances and
the possibility of end use of treated water increases manifold. The level of end
use should decide the level of treatment. These systems generally range from a
capacity of 5 KLD to 1 MLD and should be installed at septage treatment units
as well, to take care of the effluent after dewatering. Details of case studies can
be found at http://CSEIndia.org/node/3798.

Decentralized wastewater treatment system
DWWTS is a combination of different systems such as a settler or biogas
digester, anaerobic baffled reactor, planted gravel filter bed (horizontal or
vertical) and polishing pond or vortex system (see Figure 34: Decentralized
wastewater treatment system). These systems are based on natural wastewater
treatment techniques and are designed in accordance with different parameters
such as the characteristics of wastewater, quality of treated wastewater to be
achieved, and site and technical specifications. In these systems, both aerobic
and anaerobic treatment processes occur. DWWTS applications are based on
four basic treatment processes:

1. Primary treatment includes pre-treatment and sedimentation in settlers

or septic tanks

2. Secondary anaerobic treatment in baffled reactors

3. Tertiary aerobic or anaerobic treatment in planted gravel filter beds

4. Aerobic treatment in polishing ponds

Refer to Case Studies 14 and 15.

Phytorid wastewater treatment technology

The phytorid treatment system, developed by National Environmental
Engineering Research Institute (NEERI), is a sub-surface flow type in which
wastewater is discharged into a cell or system filled with porous media
such as crushed bricks, gravel and stones (see Figure 35: Phytorid treatment
technology). The hydraulics are maintained such that the wastewater does not
rise to the surface by retaining a free board at the top of the filled media. The



I A PRACTITIONER'S GUIDE

Figure 35: Phytorid treatment technology

Wetland plants

\ TR e

Sedimentation tank Phytorid bed Treated water tank

Source: NEERI, 2016

system consists of the following three zones: (i) an inlet zone comprising of
crushed bricks and different sizes of stones, (ii) a treatment zone consisting
of the same media as the inlet zone with plant species, and (iii) an outlet
zone. The reduction in the treated effluent for the TSS varies from 70-80 per
cent, BOD from 78-84 per cent, nitrogen from 70-75 per cent, phosphorus
from 52-64 per cent, and faecal coliform from 90-97 per cent. The treated
effluent can be used for irrigation, horticulture and in fountains. The total
area required for a system with a capacity of 20 KLD is approximately 35 sq
m‘68

Soil biotechnology

Soil biotechnology (SBT) is a terrestrial system for wastewater
treatment which is based on the principle of trickling filter (see
Figure 36: Schematic of an SBT plant). This technology has been
developed by Indian Institute of Technology, Mumbai. SBT engages
three fundamental processes of nature: photosynthesis, respiration and
mineral weathering. Suitable mineral constitution, culture containing
native micro-flora and bio-indicator plants are the key components of the
system. It is also known as constructed soil filter. SBT systems are constructed
from reinforced cement concrete, stone-masonry or soil bunds. It consists

Figure 36 : Schematic of an SBT plant

VF VR

ot

impervious
layer

Storage tank
Ground level

Source: Toolkit on Decentralized Wastewater Management, CSE, 2013

71



I SEPTAGE M AN AG EM E N T | —

of a raw water tank, a bioreactor containment, a treated water tank, piping
and pumps.®°

Electro-mechanical or packaged sewage treatment plants

Space constrained ULBs can go for energy-intensive small-scale STPs,
based on up-flow anaerobic sludge blanket (UASB), sequential batch reactor
(SBR), membrane bioreactor (MBR), moving bed biofilm reactor (MBBR),
activated sludge process (ASP), etc. Generally, these systems are able to
meet discharge standards. These systems occupy less space but are capital-
intensive. Their operation costs are also high because they consume large
quantities of energy.

Constructed wetland

A constructed wetland is a large gravel and sand-filled horizontal or vertical
sub-surface channel that is planted with aquatic vegetation (see Figure 37:
Horizontal flow constructed wetland). As wastewater flows through the channel,
the filter material sieves out particles and attached micro-organisms degrade
organic material. The water level in a horizontal sub-surface flow constructed
wetland is maintained at 5-15 cm below the surface to ensure sub-surface
flow.”® Horizontal flow constructed wetlands (CW) are relatively inexpensive
to build where land is affordable and they can be easily maintained by the
local community as they require no high-tech spare parts, electrical energy or
chemicals. It has been established that a horizontal filter bed area of about 2

Case study 14: Decentralized waste water treatment system at Banker’s Colony,
Bhuj, Gujarat—India

Background Banker's Colony site photograph
The Banker’s Colony in Bhuj, Gujarat lies : B

below the level of the main sewer line
passing near the area. Therefore, it was not
possible to connect the sewer line of the
colony to the main line.

"%

Wastewater management

e A30KLDDWWT was constructed
in 2006. The treated wastewater
is used to irrigate a green belt in
the colony. With support from
the Bhuj Municipality, Hunarshala
Foundation, in association with
Kachchh Navnirman Abhiyaan,
undertook this project to
implement the system.

e The system has been designed
keeping in view optimized use of
space. Overflow from the system J = p—
is diverted to a storm-water drain 2 B R el o o
and ultimately discharged into
the city lake called Hamirsar, in
the centre of the city.

e Controlled discharge of treated wastewater from the colony, which was otherwise not possible due to local topographical
constraints, has been achieved.

e Reduction in concentration of key indicators in the treated water: BOD—91 per cent, COD—81 per cent; and TDS—98 per
cent.”!

Source: https://www.flickr.com/photos/indiawaterportal/sets/72157603997548941/

72



I A PRACTITIONER'S GUIDE m

Figure 37: Horizontal flow constructed wetland

Inlet pipe and gravel for i
wastewater distribution Effluent outlet (height
variable)

Wetland plants
(macrophages)

Wet well

Liner Rhizome Small gravel
network

Source: Compendium of sanitaiton systems and technology, EAWAG, 2014

m? per person equivalent is sufficient for the complete secondary and tertiary
treatment of wastewater, including the removal of pathogenic germs.”?

4.7 Resource recovery

Goal 6.3 of Sustainable Development Goals encourages to increase recycling
and safe end use globally. Goal-6.3 is interlinked to the Goal 2.3 which talks
about increasing agricultural productivity.”® The safe use of septage or faecal
sludge and wastewater in agriculture (i.e. implementing Goals 6.3 and 2.3)
would help in meeting “Goal 1: Eliminate extreme poverty and hunger”
and “Goal 7: Ensure environmental sustainability”. The use of excreta
in agriculture can help communities grow more food and decrease use of
precious water and nutrient resources. However, it should be done safely
to maximize public health gains and environmental benefits. In 2006, the
World Health Organization (WHO) provided guidelines on safe end use of
wastewater, excreta and grey water.”*

73



I SEPTAGE M AN AG EM E N T | —

Case study 15: Decentralized wastewater treatment system at Varunalaya,
Delhi Jal Board—India

Background
The DWWTs at Delhi Jal Board’s head office is a model project  Schematic of DWWTs at DJB
that showcases treatment of wastewater to obtain reusable water.
Inaugurated in 2015, the DWWTs has been designed to treat
8,000 litres per day to cater to horticultural requirements inside the
campus.

Wastewater management
e Toilet waste from Phase-I office building is treated through Planted
various treatment units that include a settler, an anaerobic gravel filter
baffled reactor and a planted filter bed. bed
e Treatment technology:
>  Wastewater enters a two-chambered settler for removal
of suspended solids, and then flows into an ABR
» The ABR at the site is five-chambered, facilitates
anaerobic degradation of organic impurities, and reduces
about BOD and COD levels by 60-70 per cent.
>  The treated water is further improved as it passes through
the planted gravel filter (PGF) bed. The PGF at the site has
Canna and Typha plantations. Treated water is stored in
a collection tank.
»  The system does not require any electricity for the Building
treatment process as it is designed to have a natural Varunalaya, Phase 1
gravity flow, thereby reducing cost of operations.

Performance